....\.wlk.... Iy Ry e v .‘ .“ .., .... ...1.,52......,. .
Y e i R S S S LR B







JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

 THE GENERAL DIRECTION OF CONSTRUCTION AND HYDRAULIC OPERATION (DGCOH)

GENERAL SECRETARIAT OF WORKS
THE FEDERAL DISTRICT OF MEXICO

THE FEASIBILITY STUDY
| ON
WASTEWATER TREATMENT
| IN
THE FEDERAL DISTRICT OF MEXICO

SUMMARY
JIEN LiBRARY

R REI)

1119520186)

DECEMBER 1994

PACIFIC CONSULTANTS INTERNATIONAL, TOKYO



ELASV BN & 35

27649

In this report, project cost is cstimated at May 1994 price and at an exchange rate of
1US$ =¥ 105.0 = N$ 3.20 '



PREFACE

In response to a request from the Government of the United Mexican States, the Government
of Japan decided to conduct the Feasibility study on Wastewater Treatment in the Federal
[...]
Ing. Oscar Hernandez Lopez

Members

Ing. Juan Carlos Guasch y Saunders

Ing. Miguel Angel Cortes

Ing. Octavio Lopez Maya

Ing. Gregorio Martinez Ramirez

“Ing. Rolando Rodriguez Sobreyra

Ing. Juan A. Rosales Guzman

Ing. Virginia Juarez Cordova

Ing. Rafael Ibarra Pescador

5-4

Sub-Director of Programming,
DGCOH

Adviser to Director General, CNA
Operation Director, Mexico State

Manager of Study and Project
Office, Mexico State

Technical Director, DGCOH

Sub-Director of Programming,
DGCOH

Chief, Master Plan Department,
DGCOH

Chief, Drainage Project
Department, DGCOH

Chief, Development Sub-
Direction PGCOH

Chief, District Hydraulic Plan
Department, DGCOH

Sub-Director, Financial
Resources DGCOH

Chief, Treatment Plants, DGCOH

Chief, Office of Hydraulic
Structure, DGCOH






Wastewater Generation

The Study Area is located in the valley of Mexico which is facing the shortage
of water resources. Hence unit per capita water consumption is repressed and
decreasing in the future.

Existing and future wastewater generation in D.F. Mexico and Mexico State is
assumed to be the same amount of water consumption. Existing and future
water consumption has been estimated by multiplying unit per capita water
consumption with the service population,

Existing and Future wastewater generation in D.F. Mexico and Mexico state is
summarized below.
(Unit : m3/sec.)

Year D.E. Mexico Mexico State Total
1993 - 2411 10.79 35.50
1997 26.14 11.51 37.65
2015 34.68 13.30 47.38

Unit per capita pollution load generation in terms of BOD and SS are estimated
based on the wastewater characteristics of Gran Canal. Estimated unit per capita
pollution load in D.F. Mexico and Mexico State are shown below.

BODs $S
D.F, Mexico 50.8 gped 52.5 gped
Mexico State 40.3 gpcd 41.7 gped

Future unit per capita pollution load generation of D.F. Mexico and Mexico
State are assumed to be the same as those of existing ones.

Water Environment

Water quality of all natural rivers and drainage canals, except Magdalena river
and Tarango river, has been aggravated due to the municipal wastewater
discharged to rivers and canals. Existing water quality of rivers and canals in
the Study Area, in terms of BODs, SS and total coliforms, are as follows.






BODs (mg/1) SS (mg/) Total Coliforms
(No/100mi)
Natural Rivers 100 ~ 250 50 ~ 400 206407 ~ 5.0E+07
Drainage Canals 159 ~ 230 110 ~ SO0 2.0E+07 ~ 4.068+08

Generated wastewater in the Study Area without any treatment is being used for
irrigation at Tula irrigation area and has deteriorated environmental conditions of
Tula irrigation area. It has led to breakout of water borne diseases in that area.
Cases of water borne diseases in Tula irrigation area are compared with that of
D.E. Mexico and Mexico State. In D.F. Mexico irrigation with untreated -
wastewater is not practiced in any District, Whereas in Mexico State untreated
wastewater is being used for irrigation purpose in only one municipality of
Tecamac, and in Tula irrigation area untreated wastewater is being used
extensively. The incidence of water borne diseases per 100,000 population in

above three (3) areas is summarized below.

No. of cases/ 100,000 population
D.F. Mexico 106
Mexico State 2795
Tula Area, Hidalgo State 5,096

Sewerage System

Sewerage system covers about 94% of the existing population of D.F. Mexico
and about 85% of Mexico State. And future sewerage covering ratio of
population in both D.F. Mexico and Mexico State are assumed, as shown

‘below.
Year Service Population Ratio
D.F, Mexico Mexico State
1997 98% 95%
2015 100% 100%

Existing sewer networks in D.F. Mexico and Mexico State are shown below.






D.F. Mexico Mexico State
Secondary _Se\\"cr
(B300-2450) 11,2264 km 4,170 km
Main Sewer
(2610 ~ @4,000) 1,4084 km 762.3 km
Intermediate Level Sewer
(Laying depth of 8 ~ 10 m) 5.29 km -
Deep Level Sewer
(Laying depth of greater than 20 ) 121.1 km -
Drainage Pumping Station 70 stations 100 stations

Existing sewer length per unit area of one (1) km? in both D.F. Mexico and
Mexico State are 9.51 km/km? and 3.53 km/km? respectively.

All existing 21 wastewater treatment plants in D.F. Mexico and eight (8) plants
in Mexico State have been constructed to create the new water resources from
treated water. The total design capacity of existing 21 treatment plants in D.I.
Mexico is 5.860 m3/sec, however the average operating capacity in the year
1992 is found to be 2.697 m3/sec, which is only 10.9% of the total average
generated wastewater of 24.71 m3/sec. in D.F. Total design capacity of
existing eight (8) treatment plants in Mexico State is 0.855 m3/sec with an
operation capacity of 0.375 m3/sec which is about 3.5% of the total generated
wastewater of 10.79 m3/sec.

All existing wastewater treatment plants adopts conventional activaied sludge
process for liquid treatment. Only four (4) existing treatment plants in D.F.
Mexico constructed after 1982 are equipped with sludge treatment process.
However, due to operational problems and unavailability of equipment for
Tepairing, the sludge from these treatment plants is also being discharged to
sewer systemn without any treatment,

Annual expenditure of N$ 18.482 million for the operation and maintenance of
wastewater treatment system in D.F. Mexico in the year 1993 has been
reported. The breakdown of the expenditure is as follows:

- Personal expenditure : N$ 10.681 million
- Fuel and power cost : N$ 2.580 million
- Chemical cost : N$ 0.320 million
- Repairing cost : N§$ 2.645 million
- Other cost : N$ 2.256 million

S-7






7.1

7.2

On the basis of monthly data of operation and maintenance cost of the Cerro de
Ia Estrella treatment plant in 1992, the unit operation and maintenance cost is
found to be N$ 0.317 /m3 of average treated wastewater of 1.409 m¥/scc.

The Master Plan

The Master Plan study was conducted by the National Water Commission
(CNA) in 1993, The report proposed to construct wastewater treatment plants

‘with a total capacity of 83 m3/sec for improving the existing sanitary

environments in the downstream irigation area.

Treatment plant with a capacity of 35 m3/sec was proposed at the north of
Texcoco Lake by the Master Plan. The report indicated the comparative siudy
on eight (8) alternatives of wastewater treatment process and proposed the
primary sedimentation with coagulation; an advanced primary treatment proccss
for the wastewater treatment plant at the north of Texcoco Lake. The major
purpose of this treatment plant is to remove the coliforms and helminth eggs
from the irrigation water.

The construction cost of proposed advanced primary treaiment system with a
capacity of 35 m3/sec is estimated to be N& 350 million at the price of 1993.
Annual O/M cost is estimated to be N$ 143.49 million.

Wastewater and Sludge Treatment Plant for the Final Project

Treatment Plant Site

The proposed treatiment plant site is located in the Texcoco area, Ecatepec
municipality in the Mexico State (Refer to Fig.2). The arca is reclaimed area of
Texcoco lake and the top surface layer is rather soft with the SPT valve of 0 ~ 3.
The silty sand layer found at the depth of 28 m to 37 m from the ground
surface, with the SPT value of 30 - 50, is proposed to be the foundation layer of
the proposed treatment facilities.

Wastewater Quantity and Quality

The design wastewater flow of the treatment plant in the year 1997 for the
Urgent Project and in the year 2015 for the Final Project are determined based
on the drainage capacity of Gran Canal and the capacity of the influent drainage
pumping station, planned to be constructed at the intersection of the f.os
Remedios river and La Compania river. Design wastewater flow of Urgent and
Final Projects is estimated to be 35 m3/sec and 40 m¥/see respectively. -

$-8






7.3

The design influent wastewater quality in terms of BODs and SS for the
Texcoco treatment plant is estimated with due consideration to the condition that
sludge is discharged back into the sewerage system from the existing small
treatment plants, being operated for achieving reusable treated water.

The design influent wastewater quality of the treatment plant for Urgent and

Final Projects is as follows.

Year 1997 2015
BODs (mg/h) 220 245
S8 (mgh) 235 260
Coliforms(MPN/100ml) 107 107

Further more wastewater characteristics shows that soluble BOD constitutes
70% and 60% of the total BOD in dry and rainy season respectively. These
soluble BOD constitution ratio is rather high comparing with other municipal
wastewater which has general range of 30 - 40%.

The treated wastewater is intended to be reused for irrigation purpose in the Tula
irrigation area. The quality of treated wastewater is governed by Mexican
Official Standards. The design effluent wastewater quality of the treatment plant
for Urgent and Final Projects is described below.

Year 1997 2015

BODs (mgf) 120 20

SS (mg/) 120 30
Coliforms(MPN/100mi) <100,000 <1,000

Proposed Wastewater and Shudge Treatment Piant

The various 'possiblc alternatives of the integrated wastewater and sludge
treatment system have been studied with the following basic considerations.

(1) A portion of the proposed optimum wastewater treatment system with or
without some modification should be selected as the urgent treatment
system. The selected treatment system for the Urgent Praject should be in

- conformity with the treatment system for the year 2015.

(2) Soluble BOD constitutes 60-70% of total BOD and only 20% BOD
removal efficiency was achicved by primary sedimentation at

s§-9






Termoelectrica Valle de Mexico treatment plant. Hence biological
treatment process is required to achieve design effluent quality in both
Final Project (Yr. 2015) and Urgent Project (Y1.1997).

(3) The treatment process with high treatment efficiency per unit treatment
space is required because of the large amount of wastewater (3.5 million
m3/day) to be treated.

Based on the technical and financial evaluation, following wastewater and
sludge treatment system is proposed for the Final Project. The required area for
the treatment plant is about 192 ha.

Wastewater Treatment System -

Conventional activated sludge system consisting of primary sedimentation tank,
acration tank and secondary sedimentation tank is selected as the optimum
wastewater treatment system for the Final Project. The layout and hydraulic
profiles of the treatment plant is shown in Fig. 3 and Fig. 4.

Total required treatment capacity of 40 m3/sec. has been divided into eight (8)
units, each unit having capacity of 5 m3/sec. The stepwise construction of the

system is recommended.
Sludge Treatment System
The proposed sludge treatment system consists of :

- Separate thickening (primary sludge to be thickened by gravity thickener
and secondary sludge to be thickened by centrifugal thickener)

- Anaerobic digester
- Belt filter press
The treated sludge has to be land disposed.

The whole sludge treatment system is divided into four (4) units and each unit
treats sludge discharged from two (2) units of wastewater treatment plant.

Structural design of sludge treatment system is conducted based on the solid

balance as shown in Fig. 5.

§-10






7.4

8.1

8.2

Estimated Project Cost and O/M Cost

Project cost of the Final Project is estimated to be N$ 4,212.9 million at 1994
price. Annual O/M cost is estimated at N§ 200.4 million at 1994 price.
Breakdown of the project cost and O/M cost of the Final Project are shown in
Table 1.

Design of Wastewater and Sludge Treatment System for the
Urgent Project

General

A portion of the selected optimum treatment system for the Final Project with
some modification is proposed as the treatment system for the Urgent Project.

Based on the wastewater characteristics of the Gran Canal with high soluble
BOD constitution, biological treatment process is necessary to achieve required
effluent quality. At the Urgent Project stage, two (2) units of the Final Project
(8 units) comprising of aeration tank and secondary sedimentation tank [without
primary sedimentation tank] will be constructed. As a result, the two {2) units
(cach treating 17.5 m¥/sec.) will be operated as modified activated sludge
systém at the Urgent Project stage and will be operated as conventional activated
sludge system at the Final Project stage (each unit treating 5 m¥/sec.).

Two (2) units of sludge treatment system consisting of centrifugal thickener,
anaerobic digester and belt filier press is proposed for treating activated sludge,
being produced in the Urgent Project stage. Layout and hydraulic profile of
wastewater and sludge treatment system for the Urgent Project are shown in
Fig. 6 and Fig. 7 respectively. Details of each facility is shown in the attached "

Drawings".
Propesed Treatment Facilities

Required treatment facilities for the Urgent Project are initially designed under
the conditions of Final Project. And the facilities are verified under the

conditions of Urgent Project.

General layout and hydraulic profile of the proposed treatment plant for the
Urgent Project is shown in Fig. 6 and Fig. 7. And layout of one (I) unit of
wastewater and sludge treatment plant is shown in Fig. 8.

Ss-1






8.3

100

10.1

Specification and actual design load of each facility under the Urgent Project

stage are shown in Table 2.

At the treatment plant, clectrical power is generated using the digestion gas
produced in the anacrobic digester. At the Urgent Project stage, electrical power
of 4,500 kw/d is produced from one (1) unit of sludge treatment plant, 1t saves
about 35% of the total electrical expenditure.

Pile foundation with diameters of #3600 and P800 are adopted for supporting
the treatment facilities.

Est_imated Cost and Implementation Program

Projcct cost of the Urgent Project is estimated to be N$ 1,392.1 million at 1994
price. Annual O/M cost of the Urgent Project is estimated to be N§ 83.7 million
at 1994 price. Breakdown of the project cost and O/M cost are shown in Table
3.

Implementation Program

Implementation of the project will be divided into four (4) stages. At the first
stage, Urgent Project will be implemented from 1995 10 1997. The detailed
design of the Urgent Project will be completed in 1995 and the construction
works will be conducted in the year 1996 and 1997. The remaining works will
be divided into three (3) stages. In the second stage, detailed design of the
remaining facility will be conducted in the year 2007 and subsequently
construction works will be implemented from the year 2008 to 2015.

The inflow pumping station, which will convey wastewater to Texcoco
treatment plant is designed by the Mexican side. And it is necessary to construct
pumping station simultaneously with Texcoco treatment plant.

Evaluation of the Project
Economical Evaluation
(1) Reduction of Water-borne Diseases

The annual incidence of water-borne and water related diseases, in the
irrigation area which uses unfreated wastewater for irrigation, is 31,214
cases more than that of irrigation area which uses treated water for
irrigation. An average medical cost of water-borne and water related

S -12






diseases arc N$ 74.3 per case. Consequently an average annoal medical
expenditure of water-borne and water related diseases is estimated to be
N$ 2.3 million.

‘The proposed Texcoco wastewater trcatment project will greatly contribute
to reduction of water-bome discases and water related diseases and related

economical cost.
(2) Increase of Agricultural Products

The annual incremental amount of agricultural income in the untreated
wastewater irrigation area, after completion of the project, is expected to
be N$ 60.0 million.

(3) Ilustification of the Project

The inital costs of Urgent and Final Projects are estimated to be N§
1,392.1 million and N$ 2,820.8 million respectively, summing ap to N§
4,212.9 million. Annual operation and maintenance cost of Ui'gellt and
Final Projects are estimated to be N$ 83.7 million and N$ 200.4 million

respectively.

The economical benefits, in terms of reduction in medical cost of